www.ktoutdoor.com

Page 1 of 19

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

Panel & Accessories

éefer to Fig.5

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 2 of 19

Panel & Accessories

Ref # Part Number Qty Description

1 221250 1 Spark Plug

2 221672 1 Panel Board Assembly
3 221673 1 Wire Harness

4 221712 1 Frequency Meter
5 221713 1 DC Outlet

6 221714 1 DC Breaker

7 221715 1 Pilot Lamp

8 221716 1 Signal Lamp - Oll
9 221717 1 AC Outlet

10 221674 1 AC Breaker

11 221709 1 Cover - Blind

12 221711 1 Knob

13 221985 1 Adjustment Screw
14 221835 1 Plug - 125V x 15A
15 221719 1 Cable - Charging
16 221912 1 Washer -4

17 221919 8 Screw M4 x 8

18 221986 1 Lock Nut M6 - Plated
19 221468 1 Box Spanner

20 221987 1 Oil Funnel

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 3 of 19

Engine Assembly, Air Cleaner And Muffler

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 4 of 19

Engine Assembly, Air Cleaner And Muffler

Ref # Part Number Qty Description

1 221270 1 Head - Cylinder

2 221258 1 Valve - Intake

3 221259 1 Valve - Exhaust

4 221260 2 Spring - Valve

5 221261 1 Valve - Guide

6 221402 2 Retainer

7 221957 1 Cleaner Assembly - Air
8 221271 1 Body - Air Cleaner
9 221272 1 Cap - Air Cleaner
10 221273 1 Element - Air Cleaner
11 221274 1 Holder - Element

12 221422 1 Screw

13 221911 1 Snap Ring 5

14 221244 1 Gasket - Carburetor
15 221940 2 Nut M6 - Flange

16 221261 1 Gasket - Muffler

17 221423 1 Muffler

18 221275 1 Guide A

19 221276 1 Guide B

20 221277 1 GuideC

21 221427 1 Spark Arrester

22 221930 2 Bolt M6 x 8 - Plated
23 221930 1 Bolt M6 x 8 - Plated
24 221930 3 Bolt M6 x 8 - Plated
25 221930 3 Bolt M6 x 8 - Plated
26 221930 2 Bolt M6 x 8 - Plated
27 221940 2 Nut M6 - Flange

28 221267 1 Block - Cylinder

29 221253 1 Gasket - Cylinder Head
30 221268 1 Cover

31 221254 1 Gasket - Crank Case
32 221291 1 Plug - Drain

33 221255 1 Cap Asy. - Lub. Ol
34 221924 1 O-Ring-15-P

35 221303 6 Bolt M6 x 35

36 221305 2 BoltM6x 16

37 221982 1 Gasket 12

38 221913 2 Parallel Pin 6 x 16
39 221946 5 Bolt M6 x 25

40 221947 1 Bolt M6 x 30

41 221269 1 Breather Assembly
42 221257 1 Gasket - Tappet

43 221416 1 Pipe - Breather

44 221944 2 BoltM6x 14

45 221265 1 Camshaft Assembly
46 221406 2 Pin

47 221407 1 Spring

48 221405 2 Tappet

49 221341 1 Shaft - Governor
50 221345 1 Spindle

51 221280 1 Shaft - Governor
52 221249 1 Gear - W/Weight
53 221902 1 Washer 6

54 221914 1 SnapPin6

55 221256 2 Bearing

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540
Engine Assembly, Air Cleaner And Muffler

www.ktoutdoor.com
Page 5 of 19

Ref # Part Number Qty Description

56 221243 2 Seal Tcl7 - Qll
57 221958 1 Crankshaft Asy.
58 221320 1 Key4x10

59 221942 1 Nut M10 - Flange
60 221263 1 Piston W/Rings
61 221955 1 Ring Set - Piston
62 221264 1 Pin - Piston

63 221907 2 Circlip 10H

64 221956 1 Connecting Rod Assy.
65 221410 2 Bolt- Rod

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 6 of 19

Carburetor Assembly

Refer to Fiq.3

O
RN
|

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 7 of 19
Carburetor Assembly

Ref # Part Number Qty Description

1 221307 2 Bolt M6 x 103

2 221279 1 Carburetor

3 221519 3 Spring

4 221331 1 Pin

5 221324 1 Screw

6 221567 1 Spring

7 221252 1 Float Assembly

8 221246 1 Jet- Main

9 221653 1 Spring

10 221247 1 Jet- Pilot

11 221653 1 Spring

12 221336 1 Screw

13 221245 1 Gasket

14 221248 1 Nozzle - Main

15 221648 1 Washer

16 221649 1 Bolt

17 221244 1 Gasket - Carburetor
18 221430 3 Gasket - Carburetor
19 221431 1 Spacer - Carburetor
20 221432 1 Intake Manifold

21 221433 1 Support

22 221434 1 Hose

23 221534 1 Hose

24 221435 1 Lever - Choke

25 221911 2 Snap Ring 5

26 221920 1 Nylon Packing 6

27 221929 2 Screw M6 x 12

28 221933 2 Bolt M6 x 20 - Plated

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

Page 8 of 19

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

Case Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 9 of 19
Case Assembly

Ref # Part Number Qty Description

1 221675 1 Case - Bottom

2 221689 1 Urethane Foam

3 221676 1 Holder - Tool

4 221677 1 Cover - Blind

5 221678 1 Spring - Hinge

6 221558 1 Side Case - Right

7 221659 1 Side Case - Left

8 221660 1 Case - Front

9 221662 1 Urethane Foam

10 221661 1 Case - Rear

11 221688 1 Urethane Foam

12 221683 4 Damper

13 221684 4 Damper

14 221685 1 Urethane Foam

15 221686 1 Urethane Foam

16 221690 1 Nut - Grounding

17 221691 12 Screw M6 x 10

18 221692 12 Screw M4 x 8

19 221805 1 Grommet

20 221899 2 Grommet 12

21 221929 8 Screw M6 x 12

22 221929 4 Screw M6 x 12

23 221932 1 Bolt M6 x 16 - Plated
24 221935 4 Bolt M8 x 14 - Plated
25 221952 1 Lock Nut M6 - Plated

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 10 of 19

Fan Case, Starter & Controls

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

Fan Case, Starter & Controls

www.ktoutdoor.com
Page 11 of 19

Ref # Part Number Qty Description

1 221266 1 Fan - Cooling

2 221278 1 Case - Fan

3 221946 2 Bolt- M6 x 25

4 221948 2 Bolt- M6 x40

5 221284 1 Starter - Re-coill

6 221286 1 Re-Coil Assembly
7 221287 1 Case - Starter

8 221451 1 Reel

9 221452 1 Ratchet

10 221453 1 Spring - Spiral

11 221457 1 Plate

12 221455 1 Spring - Friction

13 221456 1 Bolt

14 221454 1 Spring

15 221459 1 Rope Assembly

16 221460 1 Rope

17 221461 1 Starter Handle

18 221288 1 Pulley - Starter

19 221934 3 Bolt-6 x 35 Plated
20 221462 1 Switch - Stop

21 221918 2 Screw-M2x 10
22 221250 1 Spark Plug

23 221285 1 Flywheel - Magneto
24 221289 1 Igniter

25 221251 1 Cap - Spark Plug
26 221945 1 Bolt- M6 x 20

27 221281 1 Spring - Regulater
28 221438 1 Handle Assembly
29 221439 1 Wire Holder

30 221282 1 Lever - Govenor
31 221441 1 Link - Throttle

32 221442 1 Spring - Tension
33 221283 1 Bracket - Cont. Lever
34 221444 1 Control Lever

35 221445 1 Lever - Cont. Shift
36 221446 1 Spring - Cont. Lever
37 221447 1 Throttle Wire Assembly
38 221224 1 Washer

39 221911 2 Snap Ring 5

40 221929 1 Screw - M6 x 12
41 221938 1 Bolt - M4 x 8 Plated
42 221940 1 Nut M6 - Flange
43 221944 1 Bolt- M6x 14

44 221944 2 Bolt-M6x 14

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 12 of 19

Fuel Tank, Oil Sender Assembly

20’\;‘1? Refar to Fig.5

k:
23 &

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

Fuel Tank, Oil Sender Assembly

www.ktoutdoor.com
Page 13 of 19

Ref # Part Number Qty Description

1 221663 1 Fuel Tank Assembly
2 221694 1 Cap Assembly

3 221241 1 Gasket

4 221988 1 Grip Asy. - Fuel Tank
5 221695 1 Cap-Grip

6 221696 1 Filter - Fuel

7 221664 1 Gauge - Fuel

8 221698 1 Cock - Fuel

9 221516 1 Bowl - Strainer

10 221513 1 Retainer

11 221514 1 Gasket

12 221227 1 Strainer - Fuel

13 221534 2 Hose

14 221953 1 Lock Nut M12 - Plated
15 221983 1 Joint

16 221220 2 Clamp

17 221232 1 Pipe Assembly - Fuel
18 221231 1 Pipe - Fuel

19 221229 1 Spring - Protective
20 221220 1 Clamp

21 221220 1 Clamp

22 221651 1 Pipe A3 - Fuel

23 221220 2 Clamp

24 221464 1 Wire A

25 221467 1 Sensor - Oil Level
26 221989 Unit - Oil Sensor

27 221929 1 Screw M6 x 12

28 221929 1 Screw M6 x 12

29 221237 1 Clamp

30 221982 1 Band

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 14 of 19

Gaskets

/ N\
3(\ . i f

@ 0

5 .

(0

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 15 of 19
Gaskets

Ref # Part Number Qty Description

1 221990 1 Gasket Set

2 221253 1 Gasket - Cylinder Head
3 221254 1 Gasket - Crank Case

4 221924 1 O-Ring 15-P

5 221982 1 Gasket 12

6 221257 1 Gasket - Tappet

7 221244 2 Gasket - Carburetor

8 221262 1 Gasket - Muffler

9 221430 3 Gasket - Carburetor

10 221920 1 Nylon Packing - 6

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

Page 16 of 19

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

Generator Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

www.ktoutdoor.com
Page 17 of 19

Generator Assembly

Ref # Part Number Qty Description

1 221665 1 Generator

2 221666 1 Stater Assembly
3 221701 1 Urethane Foam
4 221702 1 Condencer

5 221667 1 Cover - Rear

6 221668 1 Stator

7 221747 2 Screw-M5x 10
8 221669 1 Rotor Assembly
9 221670 3 Bolt - Through
10 221671 1 Bolt - Hard

11 221903 3 Washer - Lock 5
12 221904 1 Washer - Lock 6

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540 Page 18 of 19

Labels

J Mac Power-Pac GOOE

1

2

0
st

—
% Sy

P

AL|yolloge

120

Fricgangy

Livakl

Phaey

I

. Gutrani

veings 1 12v

914

Made n Jagon

—3 10 Foveeog
et roar =t
i GRD

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400041B MAC POWER-PRO 600 E 04/84 to 07/86 IPL 218540

www.ktoutdoor.com
Page 19 of 19

Labels

Ref # Part Number Qty Description

1 221991 1 Label - Mac

2 221992 1 Label - Generator

3 221993 1 Label - Muffler Caution
4 221998 1 Operation Mark

5 221999 1 Warning Mark

6 222000 1 Non Fire Mark

7 222001 1 Oil Label

8 222002 1 Label - Air Cleaner
9 222003 1 Label - Choke

10 222004 1 Label - Ground

11 222005 2 Case Label - Caution
12 222006 1 Label - Ampere

K&T Saw Shop 606-678-9623 or 606-561-4983



